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BUILDING MATERIALS LABORATORY

TEST REPORT No 01741/15/R20NM

Clicnt: GAM RAT Spólka Akcyjna fjo;n1-slock company.
Iranslator's nOle)

38-200 Jasio, ul. Mickiewicza 108Clicnt's address:

Object oftesting: GAM RAT composite p.-ofilcs
NamI!. Jowip/io". comli/jo" aml idmlijicatio" 21' surface, slighłly brushcd

- non-brushcd surface
Dale ofaccephłlłce orthe object ortesting "in situ" 20/5.09.2/
'lo or protocol of Kcceptance rcgarding object oftesting "in situ" LMO()·O/ J..II1/5/R2/ NA!
I)rocedurc of Kcceptance or the object ortesting: No 18
Information regarding the object or testing:

GAMRA T composite profile - 2P slIrfóee. slighlly brushed:
{lIiekgroove side (GRj/liny grOOl'eside (DR)

Defh'ered: 3 lerrace boards ln'lh Ihe dimellsiolls: 2.5 cm x /6
cm x e.a. 120 cm (lhiekness x widlh x lengili). dOllhle-.~ided.
lIilh 10 1:,l1'ooves-thiek groove (GR) 011 olle side (Iefi board
mi/he pielure) and with 23 groOl'es tiny groove (DR) on
the olher side (riglJl board on the pielIlre) GrOO\'esare made
alollg ,he lenglh ofthe boards

GAMRA l'compmile profile -lIoll-brllshed surface

DeU\"ered: 3 lerrace board.~wilh ,hedimellsions: 2.5 cm x /6
cm x e.a. 120 cm (Ihickness x wid,h x Jenglh). double-sided.
wilII 10 grOOI'es- /Mck groove (GR) 011 ol/e side (lefi board
of/lhe pielI/re) al/dwith 23groOl'es - liny groove (DR) -011

IIIt!othel"side (righf board olllhe pic/llre) Grooves are made
%llg ,he leI/gili offlle board~

Pagelof3



Certified translation trom Polish

8UILDING MATERIALS LABORATORY
00-611 Warsaw/ ul. Filtro"a 1/ tel. 22 57 96 223/ fax 22 5796 431
00-611 Warsa\\" ul. Filtro\\"a I tel. 22 825 O-ł 71 rax 22 825 52 86 Dircetor tel. 22 825 28 85 22825 13 03 fa",
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LM LABORATORY TEST REPORT NO LMOO-OI741115fR2INM Page 2 of3-Dale of starling the tcsts: 2015.10.21
Dale of coml>letion of tests: 2015.10.21
Othcr information rcgarding tcsling:

• Temperalure during lests carried out in the laboratory amounted to 23°C. relative
humidity 55%

• In the Testing Laboratory Complex at the Institute ofBuilding rechnology s\\ inging
device (pendulum) "as used for the purpose of measuring slip resistance \\ilh lhe symbol
LB-233-2E wilh wide slider 57 (CEN) #28

• Tests \\rere carried out alcng the length cfthe grooves
• Standards and testing procedures:

p -EN 15534-4:2014 Composites made ofmaterials on lhe basis ofcel1ulose and
thermoplastic materials (Ccmmonly called wood polymcr compositcs WPC) er
composites wilh natural fiber (NFC» - Part 4: Specifications oftloor protiles and liles

CEN/TS 15676 Wooden tlocr - slip resistancc - pendulum test (Technical Specitication)

GAMRAT composite profiles (terrace board), 2P surface, slightly brushed

test

side with thick groovcs (10 grooves)

Fcaturc ofthe Test rcsults
dry surface wet surface

Slip
rcsislancc
acc. to PN-EN
15534-4:2014 r-----------,--------------1
+ CENrrS
15676

~~~~~~~~~ ~~~~~~~~~
89; 43

PTV avera 'e 89 ± 3 average -1-1± 3
(Pendulum f------"="-""=='------'----===='-"------1
Test Valuc) side wilh tiny grooves (23 grom'es)

85: 88; 85: 86: 86; 84; 85; 86; 86; 44: 43: 43; 44; 44: 45: 43: 43; 44:
86: 44

average 86 ± 3 average 44 ± 2
After .•± Imcel taml)' of measuremen/ )\ as md/cared exponded IIIlCel'taml} al fhe lel'eI of cOf/jidence
all/mlllling 10 95% and coverage factor k = l. ..-~="'"~.",~~~1t ' "'\P,ge2of3
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GAM RAT comoositc orofilcs (terrace board), non-brushcd surface
Feature ofthe Test results

test dry surface wet surface
Slip
resistance side with thick groovcs (10 groovcs)~~~'3t~_:~~~~f-----------~----------__I
+ CENrrS 92; 94; 96; 96; 95; 93; 92; 92; 91; 36; 35; 36; 36; 36: 36; 37; 35; 36;
15676 92 35

PTVf- __ ~a~ve~r~ag~'e~9~3~±~5~__ ~ ~a~ve~r~ag~'e~3~6~±~2~__ ~
(Pendulum

Test Value) side with tiny grooves (23 grooves)

92; 92; 92; 93; 93; 94; 94; 93; 91;
93

avcragc 93 ± 3

40; 39; 39; 38; 39; 38; 37; 39; 38;
38

average 39 ± 3
After ± lI/1cel/oll/ly oj meo:mremenl 11'05Ind/coled
95% andcoverage[acfor li. = 2.
Person rcsponsiblc for the testing

Andrzej Nowacki, Eng.
Ilegihle handwrillen signalurel

Podpis

expanded uncer/amty at file lewI o[ confidence O/1/O/ffJllng10

Person authorizing the report
Jacek Popczyk, M. Sc.

lillegihle handwriuen signaf/lre/
Podpis

Warsaw, this day 2015. 10.21

Te~'lillg Lahortltory IJerehy states tlllll resu/ts oflhe ahove mell!iolled festiug refer exclush'e/y lo Ihe
leslet/ ohject. WillwlIllVrillell cOllsell1 of TeSfill1: Lahortltory, IIt,..\, Reporl c(IIlIwl be reprot/llcet/

oflterlVise Ihm, i" il!. ell1;rety.
Test report is 1101 a t/ocument ('erliJY"',gfor slIle wu/ commOlI use;1I bui/t/illg illdustr)'.

Manager or LM Laboratory
Iillegihle handwrillen signaturel
Jadwiga Miklaszewska, M. Sc.

I, the undersigned. Joanna Lubera - Kosior. swom translator or English TP/3929/05. thereby confirm the~~~~~~:b~II~~~.~~~:ailhful translalion of\he documen\ pcesenled lOme in Polish. #'_~
Rep. No 49312016 ~ ~~f,,'/}"' ..';'?>,J - V, ff-.,· \ ,"\.O"'~ \.~/ L.)
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